VENOM X19 200CC AUTOMATIC
PARTS CATALOG

INTRODUCTION

When placing orders for parts, use this booklet as a reference.

Refer to the illustrations for the name, item code, or fitment details
by examining the size and appearance. Locate the corresponding
number in the illustration to identify the name, item code, and
guantity. Please note that changes to the information in this booklet
may occur without prior notice.

5
5




&ZBIH Engine

Fr G LR R AR = B4
NO| Code name Chinese Description Q'ty
1 RAFLALIEAS ) Engine 1

i
[\
A



phaifE 2 (1) Crankcase 1

FF H = X FZ R 5 F R = B
NO| Code name Chinese Description Q'ty
1 |2.20.05.67.02000 | A5 %5 {4 R.Crankcase Assembly 1
2 1 1.20.04.01.12000 mEEHE Breather Pipe Assembly 1
3 12.20.04.67.07000 | /& 58 (AR BB L.Crankcase Assembly 1
4 |1.20.04.01.08000 | f5jEiEE Rear Shock Absorber Sheath 1
5 11.00.01.6004-2RS |31 76004-2RS Bearing 6004-2RS 1
6 |1.20.04.01.10000 %aiHs 4 3T 27x42%7 Oil Seal of Output Shaft 1
7/ | 1.00.01.6301 |#H#%6301 Bearing 6301 1
8 | 1.00.01.6002 |%H#6002 Bearing 6002 1
9 11.20.04.01.13000 | g #t ;R £119.8x30%5 Oil Seal 19.8x30x5 1
10 | 1.20.04.01.14000 | iz bt M12x1.5%x14 Bolt M12x1.5x14 1
11 1 1.20.04.01.03000 £#A 12x18x1 Rear Gasket 12x18x1 1
12 | 1.20.04.01.09000 | FiijiE £ Front Shock Absorber Sheath 2
13 11.20.13.01.01000 | & =47 ) FFi2 4T Screw 1
14 | 1.20.13.01.02000 OJEE|16%1.5 O-Ring 16x1.5 1
15 11.20.13.01.05000 7 JJ#F Tension Rod 1
16 | 1.20.13.32.04000 | [FB¥4g 2% Timing Chain 1
17 | 1.20.13.01.06000 |,y S s & B4 Chain Guide 1
18 | 1.20.04.06.04000 | XX S 42 4EM8x209 Stud Bolt M8x209 2
19 11.20.05.06.01000 | XK Sk #24EM8x201 Stud Bolt M8x201 2
20 | 1.20.04.01.05000 | 4545 (A %2 Gasket 1
21 /1.20.04.01.01000 | i&fi £ @8x14 Locating Bush @8x14 2
22 | 1.05.01.09.0650 |#Z4EM6%50 Bolt M6x50 2
23 | 1.05.04.01.0800 |##+£:SM8 Nut M8 1
24 11.20.04.01.11000 |OJZ & 7.5%1.5 O-Ring 7.5x1.5 1
25| 1.20.04.03.02000 | %I Z= 54 Brake Pin 1

F3T




HE S (2)

Fr " = B3 & 3R AR N B
NO| Code name Chinese Description Q'ty

26 | 1.05.01.09.0622 |#2#:M6x22 Botl M6x22 2

27 11.20.13.01.07000 | [+ 4525 Chain Adjuster 1

28 11.20.13.01.03000 £ 2 Gasket 1

29 | 1.20.13.01.08000 | 3L 42 5T Screw 1

30 | 1.20.13.01.09000 OJZ & 9.5*1.5 O-Ring 9.5*1.5 1

31 | 2.20.05.67.99000 | £5 7 1A A% R.Crankcase Assembly 1

32 |2.20.04.67.99000 | /= 444 2 i, L.Crankcase Assembly 1

Rl
AN
s




F H = X F AR -y H=E B
NO| Code name Chinese Description Q'ty
1 [2.20.20.01.01000 |35k 8= Gearcase Cover 1
2 | 1.05.01.09.0628 |#2tEM6x%28 Bolt M6x28 3
3 11.20.20.01.08000 % A ;i 20x32x6 Oil Seal 20x32x6 1
4 | 1.05.01.09.0635 |#ZfEM6%35 Bolt M6x35s 3
5 1.20.20.01.06000 | Z5iREZ AL Gearcase Gasket 1
6 |1.20.04.01.01000 7% g8x14 Locating Bush g8x14 2
7 11.20.20.08.02000 |%a A % Input Shaft 1
8 | 1.00.01.6204 |#h7#6204 Bearing 6204 1
9 | 1.00.01.6202 |#h#6202 Bearing 6202 1
10 | 1.00.01.6203 |##7%6203 Bearing 6203 1
11 | 1.20.20.08.09000 | r i) 14 ¢ fh 2H. Intermediate Gear Shaft 1
12 | 1.20.20.01.05000 | 25 4 %y H 2k Input Shaft 1
13 | 1.05.06.02.2000 |%h FH 420 Check Ring 20 1
14 | 1.20.20.01.03000 | %4 HH 55 %¢ Output Gear 1
15| 1.05.01.09.0812 |#Z&i=M8x12 Bolt M8x12 2
16 | 1.20.20.01.07000 # & Gasket 2

i
o
H




AZER (4) Left Cover ASSY

F H = B XX &R 5 &R = B
NO| Code name Chinese Description Q'ty
1.20.06.03.07000 | /& 3534 Gasket,Left Cover 1
2 |2.20.06.03.01000 | /=& Left Cover 1
3 | 1.05.01.09.0665 |HZEM6x65 Bolt M6x65 2
4 | 1.05.01.09.0640 |#ZF=M6x40 Bolt M6x40 6
5 11.20.06.01.06000 J 1= Brake Retainer Grip 1
6 |1.20.06.01.04000 @i Tubing Clamp 1
7 |1.20.06.01.05000 /EHH? HETEZE Accelerator Fixed Bracket 1
8 |1.20.04.01.01000 jEf7£ 98x14 Locating Bush g8x14 2
9 11.20.06.01.03000 [;E S SR Breather Guide Plate 1
10 | 1.05.02.03.4208 | [ 4% 4T ST4.2x8 Tapping Screw ST4.2x8 4
11 [ 1.20.17.01.05000 | & sh AT H A% Starting Lever Assembly 1
12 | 1.05.01.08.0622 |ZiE=M6%22 Bolt M6x22 1
13 |1 1.20.06.01.10000 | X\ & Aspiration Pipe 1
14 11.20.06.01.08000 | [ E2ZE Fixed Bracket 1
15| 1.05.01.09.0612 |4#&i=M6X12 Bolt M6x12 1
16 | 2.20.06.03.99000 | /= 25 &A% Left Cover Assembly 1




AR imERR (5) Right Crankcase Cover Assy

F H = B F R -y H=E B
NO| Code name Chinese Description Q'ty
1 |2.20.07.01.01000| £ 2 Right Cover 1
2 11.20.07.01.06000 | f5 2534 Gasket,Right Cover 1
3 11.20.04.01.13000 | Hh % ;- $+19.8%30x5 Oil Seal 19.8x30x5 1
4 |1.20.04.01.01000 | &7 Ep8x 14 Locating Bush ¢8x14 2
5 11.20.07.01.09000 | ;& ;i [/ Oil-Filter Screen 1
6 |1.20.07.01.03000 | ;& [ 5 =5 Spring,Oil-Filter Screen 1
7 11.20.07.01.04000 |OJ¥[%&130.5%3 O-Ring 30.5x3 1
8 |1.20.07.01.02000 |} i P & HE Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 |##tEM6X32 Bolt M6x32 1
10 | 1.05.01.09.0695 |#&4:M6%95 Bolt M6x95 4
11 | 1.05.01.09.06100 4242 M6x%100 Bolt M6x100 1
12 | 1.05.01.09.06110 482 M6%110 Bolt M6x110 2
13| 1.20.07.01.08000 |fih % £k Trigger Line Card 1
14 |1.20.07.01.05000 | #HLyH R Oil Level Gauger 1
15 |1.20.07.01.07000 |OJ¥ [&]18x3 O-Ring 18x3 1
16 | 1.05.01.09.0635 |#&2M6%35 Bolt M6x35 1
17 12.20.07.01.99000 | 45 & =A% Right Cover Assy 1

Rl
g
H




SERZE (6) Cylinder Assy
3
Fr i) B3 & R R AR HE B
NO| Code name Chinese Description Q'ty
1 |1.20.02.09.03000 | < T4 Cylinder Block 1
2 |1.20.02.09.01000 | = {T 3 Cylinder Block Gasket 1
3 11.20.01.01.01000 | &7 Ep10x16 Locating Bush@10x16 2

i
0
H



SELE (7) Cylinder Head ASSY

3: .8 ®
21 5 ki - 18
o < © 18 ~.:% ' ® g7
:“' .\n’.t_"‘ ; J,} i ;’\ % " 3 :f, 1€
o & cal, 23 1'“ ‘% P
& 24 15 %, 1
e :
N\
3 0
Fr = B 3 &R ER &R = B
NO| Code name Chinese Description Q'ty
1 12.20.01.67.13001 | Sk #H (AMSARZS) Cylinder Head ASSY 1
2 |1.05.01.09.06100 |#Z#M6%100 Bolt M6x100 2
3 11.20.01.01.01000 | &7 Ep10x16 Locating Bush ¢10x16 4
4 11.20.01.09.15000 | S #LLFH Cylinder Head Gasket 1
5 11.20.01.01.16010 | #HE KX Pipe Clamp 1
6 | 1.05.02.01.0425 ##5TM4x25 Screw M4x25 1
7 | 1.05.04.02.0600 ##F-M6 Nut M6 2
8 11.20.01.01.16000 # S &K Intake-Tube Assy 1
9 ' 1.00.14.265180 OJjZ#&l26.5%1.8 O-Ring 26.5x1.8 1
10 | 1.20.01.01.12000 | [ 4R Thermal Baffle 1
11 11.20.01.01.11000 |#A#R Base Plate 1
12 | 1.20.01.06.06000 3 =[] Inlet Valve 1
13 11.20.01.01.14000 | 5| );m*t Qil Seal,Valve 2
14 11.20.01.01.10000 | #& 5 Gasket 2
15 | 1.20.01.06.09000 | =[] 44 p & Outer Valve Spring 2
16 | 1.20.01.06.08000 | <[ A= Inner Valve Spring 2
17 11.20.01.01.05000 | <[ ] & JaE Valve Spring Retainer 2
18 | 1.20.01.01.07000 | 5| ) §itk Valve Cotter 4
19 |1.20.01.01.17000 |k fE 3 Spark Plug 1
20| 1.20.12.01.05000 | - zh#x 2B Stop Plate 1
21 1.20.12.01.04020 | {242 £} Adjusting Nut 2
22 11.20.12.01.04030 | ig%£ug 49 Adjusting Screw 2
2311.20.12.06.04010 | %25 Rocker Arm 2
24 11.20.12.06.03000 |3 —L} =] Inlet Rocker Arm Shaft Assy 1

F 9T




SELEK (7) Cylinder Head Assy

a4 - 1 3
2] ' g =5 18
oo %y 0 ' 28 -]
il H"t:‘ | 21 " ) % ; 4 |:-T
N é AU 177N, e 3 .,:"k 15
0. S ' . 167 % i 414
ey 1 1567 13
ke | ¥ 14 |2
o 'K_j'q 1:3 o
36 *‘,@ 11 9876 5
N V=g
7 1:\ . 00 }J
TN b
P kO 10 7
L "Pé'
.
r) 3 L 4
F H = F X B W =g #H= B
NO| Code name Chinese Description Q'ty
25 [1.20.11.06.01000 | %% S A Camshaft Assy 1
26 [ 1.20.12.06.02000 | HE S & 4 Inlet Rocker Arm Shaft 1
27 11.20.01.06.04000 | HES7] Exhaust Valve 1
28 | 1.05.04.02.0800 |##RFM8 Nut M8 4
29 [1.20.04.01.06000 |#A B8 Washer 8 4
30 | 2.20.12.06.01000 | "L %t % JZE Camshaft Retainer 1
31 11.20.01.01.03000 | ¥ <L 82 4EM6%63 Stud Bolt M6x63 2
32 11.20.01.08.02000 | ¥ I R 4FM8x32 Stud Bolt M8x32 2
33 11.20.12.06.04000 | =) #£&& Valve Rocker 2
34 1 2.20.12.06.99000 | "L % 4 JFE S A% Camshaft Tetainer Assy 1
3512.20.01.67.99001 | ST B2 mk (R*MVEUIRAS)  |Cylinder Head Assy 1
36 | 1.05.06.01.3500 |fLFH#4EE35 Check Ring 1
37 11.20.11.32.02000 | 1F A 4E%¢ Timing Sprocket 1
38 | 1.05.01.08.0512 |###EM5x12 Bolt M5x12 2

i
S
H




SEIZEAK (8)Cylinde Head Cover ASSY

4
Fr H = B3 & R R AR HE B
NO| Code name Chinese Description Q'ty
1 |2.20.03.06.01000 | S T3k Cylinder Head Cover 1
2 | 1.20.03.06.03000 | S il =22 £ & Seal Ring of Cylinder Head Cover | 1
3 11.20.03.01.02008 | = A Cover Slip 1
4 11.20.03.32.30000 | 35 =5 b2 2 Bolt 2
5 11.20.03.01.05010 | & & Pipe Clamp 1
6 |1.20.03.01.05000 i@ =4 ¢ Breather Pipe Assy 1
7 |1.20.03.01.05020 | & 3= Pipe Clamp 1
8 |1.20.03.01.04000 |%% 2 3L A4 Pipe Joint Assy 1
9 | 1.05.02.03.4208 | H KB 5]ST4.2%8 Tapping Screw ST4.2x8 4
10 | 1.20.03.32.31000 | % f 22 B8] Rubber Gasket 2
11 | 2.20.03.06.99000 | S Tk F Bk Cylinder Head Cover Assy 1

2
)




HhEmZEFT A, JEEBH (9) Camshaft & Piston

1
Fr H = B X & W R X E R H= B
NO Code name Chinese Description Q'ty
1 1 1.20.09.08.01000 | gh % 1E=+F S ik Connecting Rod of Crank Shaft 1
2 |1.20.09.01.01010 | }-[R] % Woodruff Key 1
3 |11.20.10.08.01000 |7 2E Piston 1
4 |1.20.10.08.04000 | {E 24l £ 5 Clamp Spring 2
5 IR A (5 BT 3R) Oil Ring
6 |1.20.10.08.02000 | % —1E S IK Piston Ring 1 1
7 B —1E IR Piston Ring 2
8 | 1.20.10.08.03000 | /& ZE5H Piston Pin 1

5
o




FE B B BRIt

2
e
10 6

F H = b X B MW R X B HE B
NO| Code name Chinese Description Q'ty
1 |1.20.18.01.01000 | ¥ zh EB ML =Bk Starter Motor ASSY 1
2 | 1.05.01.09.0616 |##i:M6x16 Bolt M6X16 2
3 11.20.18.01.02000 | 5%t Starter Reduction Gear Shaft 1
4 |1.20.18.01.03000 | i E 5% Starter Reduction Gear 1
5 11.20.09.01.01010 | }-[=] %2 Wood druff Key 1
6 | 1.20.19.08.01020 ik 5 A 2R 4 Overunning Clutch ASSY 1
7 |1.20.19.01.01040 | ;% £t 7% Needle Bearing 1
8 |1.20.19.03.01030 | M\ BhifgacsA4 Driven Bearing ASSY 1
9 |1.20.19.01.03000 |#A }- Washer 1
10 | 1.20.19.01.02000 | 4 SE 4R RFSM22x1 /2 Lock Nuts M22 1
11 |1.20.19.08.01000 | sh B S A 55 Over Running Clutch 1

5
9




Fr H = B3 & R R AR HE B4
NO| Code name Chinese Description Q'ty
1 157019000 | J¥ = fH B 17 842 V Belt 1
2 |1.20.17.08.04000 | it mh 1% Starter Gear 1
3 11.20.21.01.01060 | Rt Weights 3
4 11.20.21.01.01050 4izh ;&= Flange Plate 1
5 11.20.21.01.01040 | & .00 E4E Weight Tube 6
6 |1.20.21.01.01030 | F=zhacsR & Right Driving Gear ASSY 1
7 11.20.21.08.01020 |4+ & Bushing 1
8 1 1.20.21.01.01010 |8xzh Z = B &2 Bladed Disc 1
9 | 1.05.05.04.1200 \#AEE|12.3%x29%2.5 Washer 12.3X29X2.5 1
10 | 1.05.04.10.1213 |##&REM12x1.25 H=10 Nut M12X1.25 H=10 1
11 152160000 | M ThAEZ H 36 EAK Driven gear ASSY 1
25 | 1.05.05.04.1200 | ¥ FE12.3x29x%25 Washer 12.3X29X2.5 1
26 | 1.05.04.10.1212 |##KEM12x1.25 H=8 Nut M12X1.25 H=8 1
27 | 1.20.21.08.01000 | EBN K F 3 SR Driving Belt ASSY 1

i
=
H




HARRALER . HLIMSR AR

Fr t = B3 & R =y HE B
NO| Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 |###2M6x18 Bolt M6X18 4
2 1.20.24.01.06000 |X\EHE&E Fan Assy 1
3 | 1.05.04.10.1213 |#2FEM12x1.25 H=10 Nut M12X1.25 H=10 1
4 | 1.05.05.04.1201 |‘F-#12-14HV Washer 12-14 HV 1
5 11.20.16.01.01020 | k%t Flywheel(Rotor) 1
6 | 1.05.01.09.0620 |###M6x20 Bolt M6X20 2
7 | 1.05.01.08.0512 | X AEEM5E%12 Hex Bolt M5X12 2
8 1.20.14.01.03000 [ #LiHZRAE Oil Pump Assy 1
9 | 1.05.01.09.0625 |##tEM6x25 Bolt M6X25 2
10 | 1.20.14.01.01000 |JHZR 5&%C Oil pump sprocket 1
11 | 1.05.04.02.0600 |##K:M6 Nut M6 1
12 11.20.14.01.04000 | &R &5 Oil pump Chain 1
13 11.20.14.01.02000 | s#%Cim 25 Sprocket side Cover 1
14 | 1.05.01.09.0612 |##FEM6x12 Bolt M6X12 2

15
15 | 1.20.16.01.01012 /& A (Et11£Rk) Stator (DC 11 pole) 1
16
16 | 1.20.16.01.01002 | WA EEALS % CEALITZR) Magneto (DC 11 pole) 1

5
o




FE) B B4 5 B

e
16
9
11%
12
Fr H = B XX &R 5 &R HE B
NO| Code name Chinese Description Q'ty
1 [1.20.17.01.01010[&FE= (1) Bushing 1
2 iH Pin 1
3 11.20.17.01.01050 | 2 zhahsH & Starter Shaft 1
4 11.20.17.01.01020 |5 Spring 1
5 [1.20.17.01.01030 | #A B Washer 1
6 |1.20.17.01.01040 [#+& (1) Bushing 1
7 11.20.17.01.02000 i zhipE+ H Spring Lock 1
8 | 1.05.01.09.0614 4ZtEM6x14 Bolt M6X14 1
9 [1.20.17.01.03030 | {5 %t 4 Starter ldle Shaft 1
10 | 1.05.08.02.0308 |[F+F54A3%8 Pin A3X8 1
11 [1.20.17.01.03020 | £ & Spring 1
12 11.20.17.01.03050 | ¥ & Fork Spring 1
13 11.20.17.01.03040 |igz&#r E- Washer 1
14 11.20.17.01.03010 | &} 5%t Starter Idle gear 1
15 [ 1.20.17.01.03000 | {54 4R Starter Idel Gear Assy 1
16 |1.20.17.01.01000 | hh =% Starter Shaft Assy 1

5
o




SAER B

6.

F #H = B X B W R B = B
NO| Code name Chinese Description Q'ty
1 |1.20.24.03.03000 | X\ 3= Fan Cover 1
2 1 1.20.24.01.03020 | 75 1 $& 38 Plug Cap 1
3 11.20.24.01.04000 B &5tk S Wire Clip 1
4 | 1.05.01.09.0625 |[#Zt2M6x25 Bolt M6X25 3
5 [1.20.24.01.03010 /5 HI &4 Cooling Pipe 1
6 | 1.05.02.15.4816 | F B#45]ST4.8x16-F-H | Self-drilling screw 5
7 11.20.24.06.01020| & X = A4 Air outlet Shroud (up) 1
8 11.20.24.01.01040 | 5 [ k3 Cable Clip 1
9 |1.20.24.01.01030 | #2fi 2 Rubber Cap 1
10 11'.22%'.221%11'.%11%11%/ 161-B2 |, THEHEMKE Upper&Lower Rubber Mat 1
12 11.20.24.06.02000 | F & /X =& Air outlet Shroud Clower) 1
13 11.20.24.01.05000 |y i & 3 Ovecerflow pipe Clip 1

5
o




ZEZBHME Frame and Accessory

Fr = B 3 &R ER &R = B
NO| Code name Chinese Description Q'ty
1 |0201-DF200SST-23| Z=21 Frame ASSY 1
2 02011919 [ Front bracket 1
3 02012209 | PSR AELHY Left wire hook 1
4 02012210 | FHEIF KA L Right wire hook 1
5 02012199 | R4T A IEEAF Headlight left connector 1
6 02012200 | R4 A IEEA Headlight right connector 1
7 | 02011925-1 | ZEM¥EA: R ek Left plastic lower mounting bracket | 1
8 02011925-2 | A ¥B4F 233 48 Right plastic lower mounting bracket| 1
9 02012202 | g Side stand 1
10 15010063 | HA4ERL2 Bolt,side stand 1
11 07020138 PR B Spring,side stand 1
12 02050077 Ha I 2H & w0 A2 Foot rest combination front left 1
13 02050078  |fBNAH GRS CEdIZIERO |Foot rest combination front right 1
14 02012196 | JEHdlI=CEE () Rear foot rest bracket (left) 1
15 02012197  |JafdlI=CEE CHD Rear foot rest bracket (right) 1
16 02050079 |JEdEBISkk A Rear foot rest head left 1
17 02050080 | JEtiisk kA Rear foot rest head right 1
18 02012192 e Hanger 1
19 02012193 | mEEHIAT Hanger tie rod 1
20 02011926 | Ja#E k] SZ 48 Bracket,rear turnlight 1
21 02012151 iyt Licence bracket 1

22

5
o




Z3MiE Frame Accessories

1 2 3
4

Fr H = B XX &R 5 &R HE B
NO| Code name Chinese Description Q'ty

1 02011922 Ja RS Te i S 22 Rear fender bracket 1

2 02012195 TGRSR A S 28 Rear wheel fender bracket 1

3 02011920 BT3P b % 42 e Front guard plate bracket 1

4 02011927 1R B 21 Fuse box bracket 1

5 02012198 B4R S 22 Front guard bracket 1

5
o




¥mEAREG., BEZRS SUSPENSION

Fr #t = = ER &R = B
NO| Code name Chinese Description Q'ty
1 02030769 R Upper Coonection Plate 1
2 02030766 | AF Handle bar, Left 1
3 02030767 | AHFHE Handle bar,Right 1
4 10020086  |AEE Handle grip,Left 1
5 10020087 [y & Throttle Handle Grip 1
6 10020088 | Pk Balancer 2
7 08020311 T I4% (L:1420mm, S: 108mm) |Throttle Cable(L:1420mm,S:108mm) | 1
8 02030204 TEAR Lower connecting plate 1
9 12030066 [ 4E 7% T4 2k 30205/ P 25% @ 52+16. 25 | Tapered roller bearing30205/@25*052%16.25 | |
10 12030067 P44 7 T 730206/  30% © 6217, 25 | Tapered roller bearing30206/ ®30%®62+17.25 | |
11 07010206 | HiyEess (fo) Front Suspension Absorber(Left) | 1
12 07010206  |HijgE#E ) Front Suspension Absorber(Right) | 1
13 02011921 HTe AR S 28 Bracket,Front Fender 1
14 | 02012150-1 | JiEFAR (&241%E)  |connection plate (including 2 bush)| 1
15 02012201 JoIRE e Bracket,Rear Absorber 1
16 07010208 JEigE (L:405MM) Rear suspension absorber (L:405) | 1




HE RSt Supply System

/Y &

3 .
; 5
'ﬁj‘ ; 6

10

/15 dees 15

Fr = b X B MW ER &R = B
NO| Code name Chinese Description Q'ty
1 01030013-3  |{kih#% Carburetor 1
2 01040012 23 AR Air clearer 1
3 01990070 B i Carbon canister 1
4 01990043 | BH W7 & blocked valve 1
5 06990086  |YAY =ik Y-shaped tee joint 1
6 01990001 CIRANREEE Secondary air supply device 1
7 | 06030006-1 |VUH'E P4.5%D8.5 Fuel pipe 1
8 12010007  |JHE 8.5 Oil pipe clamp 8.5 2
9 06990001 | —ZidjEds Secondary filter 1
10 10060010 HIFEITR Fuel switch 1
11 01050115  |YHA#ATE Girdh<)  |Muffler front pipe (with air supply)| 1
12 01050116 | JH A& fE A&/ /N | Muffle pipe 1
13 R Spring 2
14 01990024 HEA B i Gasket,muffler 1
15 15010064 | K5 geiBA: Bolt for muffler 2
16 10040091 PRIAL B As Fuel sensor 1

BG4 25k Front&Rear Wheel ASSY

2l




53 H 5 b X & FR e il H= B
NO| Code name Chinese Description Q'ty
1 02040439 B Front wheel assy 1
2 06010113  #£4120/70-14 Gi<11E)  Tire 120/70-14(with tire valve) 1
3 HTFHHM12X245 Front Wheel Axle M12X245 1
4 Hi#e 4 21 D 12. 5X @ 20X3( Bush,Front Wheel ®12.5X®20X30/ 1
5 Hi#e 4 22 D 12. 5X @ 20X3( Bush,Front Wheel ®12.5X®20X30| 1
6 B EE [ 2 i BEM12X1. 25 |Nut,Front Wheel M12X1.25 1
7 04020074 | ZE koA Speed gear wheel 1
8 10040099 ZE TR AL 2 Speed gear sensor 1
9 190225 LA T Tire valve (bent) 2
10 02011015 FIE eSS Bush front wheel 2
11 02040440  |J5%# (J14X3.50) Rear wheel (J14X3.50) 1
12 06010114  |#ef4140/60-14 C<1T¥ | Tire 140/60-14 1




BiEHR] Front & Rear Disc Brake

F H = B XX E R R X B H=E BN
NO| Code name Chinese Description Q'ty
1 04010132 | HiIASEAILE & Front Disc Brake ASSY 1
2 AR 2R Front disc brake upper pump 1
3 HIS R Front disc brake oil pipe 1
4 AR 2R Front disc brake lower pump 1
5 04020072 HERAE & 115X ¢ 230X ¢ 133/3|Brake Disc (Front) 1
6 190043 i OB BERIFF K Micro Switch 1
7 AR 4 Front disc brake handle 1
8 12990030 | BSR4 2k Clamp for brake hose 1
9 04010133 | JE RREAILEL Ak Rear Disc Brake ASSY 1
10 Ji BRI R Rear disc brake switch 1
11 Ji AR Tl 2R Rear disc brake front pump 1
12 Jo e Rear disc brake oil pipe 1
13 Je AR Ji5 2R Rear disc brake rear pump 1
14 04020071 MR 058X ¢ 180X ¢ 80/3 |Brake Disc (Rear) 1
15 190061 M Rear Brake Pad 2




S %% ELECTRICAL SYSTEM

2

F = B XX # R R X B e BN
NO| Code name Chinese Description Q'ty
1 10080058 | E#i Lock Sets 1
2 01020011 |88 Flasher 1
3 01020022 & JEfL Ignition Coil 1
4 01020021  4kHL 2% Relay 1
5 10070001 | mEm\ Horn 1
6 08010157 20 28 Harness 1
7 10990019 GERiD Battery 1
8 10050093 V&I Speedometer 1
9 01020084 | HEyids Rectifier 1
10 01020016 | fi-kas CDI 1
11| 10010123-1 |HETFRE Switch ASSY, Left 1
12| 10010123-2 |H&IFRA Switch ASSY ,Right 1
13 09010091  |RTKIT Headlight 1
14 09030084  |JG AT Taillight 1
15| 09020153-1 |HiA % H4T Front Turnlight,Left 1
16 | 09020153-2 | RiA#: AT Front Turnlight,Right 1
17 | 09020154-1 |Jg EHE1H4T Rear Turnlight,Left 1
18| 09020154-2 | JaA¥: 4T Rear Turnlight,Right 1
19 09030085 | WHHEAT Licence light 1

i
N
H




SpA#E1 Painting Covering

FF H = b X & FR PR = B
NO| Code name Chinese Description Q'ty
1 03010672 | HiJetk/DF200SST-23 Front Fender 1
2 03010674 | HiiTfi &5 /DF200SST-23 Front Panel 1
3 03030993 | F4X = Windshield 1
4 03010725 | HiAS KA /DF200SST-23  |Front large panel;Left 1
5 03010726  |HiA K#/DF200SST-23  |Front large panel;Right 1
6 03010675  |RiZE3 8 /DF200SST-23  |Front Guard Board;Left 1
7 03010676 B4 38 /DF200SST-23  |Front Guard Board;Right 1
8 03010677 | /{4 /DF200SST-23 Side Panel; Left 1
9 03010678 | A {M#/DF200SST-23 Side Panel; Right 1
10 03010723 M 76 75 5 48R /DF200SST-23 | Rear Guard, Left 1
11 03010724  |HIZ%A4 )5 H'#/DF200SST-23 | Rear Guard,Right 1
12 05030077 | %8/DF200SST-23 Fuel Tank 1
13 03010677 | A F I /DF200SST-23 | Left middle side panel 1
14 03010678 |45 {I#R /DF200SST-23  |R middle side panel; Right 1
15 03010681 |/ J5¥#R/DF200SST-23 | Rear Guard Board, Left 1
16 03010682 |4 J5##/DF200SST-23 | Rear Guard Board,Right 1
17 03010673 J&i H0 i /DF200SST-23 |Rear center guard 1
18 09050002 B #5 £8, 52 0 i MB Circular orange reflector M5 2
19 09050003 5 218 ) o M5 Circular red reflector M5 2
20 09050001 J5 6 M5 Square reflector 1




AZ12 Body Covering 2

18 19
7

90

",

Fr #t = B3 & AR ER &R WE B
NO| Code name Chinese Description Q'ty
1 03030981 ORI Instrument bottom cover 1
2 03030985 HIERAR B Front floor panel 1
3 03031060 L ZE R R Front lower wind grid 1
4 03030982-1 AR A 235 70 X A% Side panel left decorative grid 1
5 03030982-2 AR Ay 235 70 X A% Side panel right decorative grid 1
6 03031058 RLKAE Plastic water tank 1
7 03030983 Fe I FEI 2% Left fuel tank edge strip 1
8 03030984 UERiEE S Right fuel tank edge strip 1
9 03031063 R 2210 %% Front edgings, left 1
10 03031064 HIESEUE:S Front edgings,right 1
11| 03030987-1 Ja AR (VIED Rear floor panel 1
12| 03030986-1 T AR Left middle decorative panel 1
13| 03030986-2 A T AR Right middle decorative panel 1
14 03030990 J5 BT EEAR Connection plate,Rear tail light 1
15 03030988 JE 4RI Rear fender 1
16 03031059 JE e R Rear wheel fender 1
17 03030991 ERE Cover ,rear fork 1
18 03031061 ERE Cover ,rear fork 1
19| 03030992-1 Jo JEM S Sk 1 Rear bottom plate plug 1 1
20 | 03030992-2 Jo JEMR k2 Rear bottom plate plug 2 2
21 09060031 JE L Rear mirrow 1

5
o




SIMFNMRAE4E SEATER & RUBBER

@/

= B X &M R X B e B
Code name Chinese Description Q'ty
05010085-1 Al e Front seater 1
050100852 Ja e Rear seater 1

06990101 B S Battery strap 1

06990102 T H YR Tool strap 1

06020199 WA AT EM B E  |Front rubber parts; fuel tank 2

06020198 HIRAT I A5 e |Rubber part;headlight 2

06020200 ARG EEMBE |Rear rubber parts; fuel tank 2

06020201 5 AT 1 Rubber cover,handle bar bolt 4

06020197 FFRRAG i Rubber cover, 27

[ O | uy [ Say yUay U S [y pu—y =
@oou@mgww,_.owoo\l@mgwm,_‘oﬁ

5
o




BEZET E Tools Kit

E Ef‘ r A%
1rrr

-~

Fr = B3 & AR ER &R = B
NO| Code name Chinese Description Q'ty

A bE4E TR Tools 1

1 16010005 12-14FF ORF Open Spanner(12-14) 1

2 16010004 8-10F O F Open Spanner(8-10) 1

3 16010006 | BCLHEZZ T) Dual-Purpose Screwdriver 1

4 16010007 KAV FEEFS=16 Spark Plug Box Spanner(S=16) 1

5 16010002 6mm N 7~ A P F Socket Head Screw Wrench(6mm) | 1

6 16010001 s5mmN 7S A T Socket Head Screw Wrench(5mm) | 1

7 16010116 Amm N 7~ AP TF Socket Head Screw Wrench(4mm) | 1

5
o




